Pergola Assembly Instructions
Manual
3x3m 3x4m

EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE



I/

r -
5 m.
\v/
T
L€ uE
lC
3
d i
\““
M E\\
6—F L]
8 i s
= ] N
ol N N
9 N
9 N
d o B
YA
cl *
Ll
43
d




PERGOLA PARTS LIST

Part Drawing QTY

| Use tools: 4
Silicone Gun (not provided)

M 13mm

N 4mm

NN

O 5mm




PERGOLA PARTS LIST

Part i
No. Drawing QTY
1 L 4
2 | ’ 4
& —
3 L: 1
5 M8x20 41
6 3x3=23
3x4=31
7
8
9
10
3x3=46
11 3x4=62
12 M8x33
13 M8
ST3.5x13 my 3x3=138
14 9 3x4=186
15 M8
19 M6x10
20 1
21

22




PERGOLA PARTS LIST

I;irj[ Drawing QTY
23

24 1
25

26 M6x50 6
27 M6x25 2
28 1
29 M4 @ 1

30 1

31 M4x25 Q@ 1




Pergola
Assembly instructions

25

21 \\é

23 - S S
\‘ >

22 20

21 19

~D
19 QTY:1PCS
M6x10

23

QTY:1PCS | 24 QTY:1PCS

25 &= QTY:1PCS 20 QTY:1PCS

21(>) QTY:1PCS | 22 %)TYAPCS

27 = QTY:2PCS
M6x25

QTY:1PCS

29 (@ atv:rcs
M4

30 &3 QTY:1Pcs

M4x25

QTY:1PCS




Pergola
Assembly instructions

.

STEP1

QTY:8PCS 1 \.! QTY:4PCS




Pergola
Assembly instructions

Ol QTY:4PCS
M8x20




Pergola
Assembly instructions

QTY:4PCS

M8x20




Pergola
Assembly instructions

STEP2

LG

=)
& ¢

S
S} @\‘\\N\\\ QTY:8PCS
M8x20




Pergola
Assembly instructions

Use the silicone glue on the joints of the beams
and columns.

Use tools:

Silicone Gun
(not provided)




Pergola

Assembly instructions

N N. arv:3x3=23pcs O QTY:3X3=138PCS
6 \\ ! 3xa=31pCs | 14 S 3X4=186PCS
ST3.5x13
STEP2
10 Short side 10

Long side

LF‘ ]

8 Q) 9 10 )

QTY:3X3=46PCS
3X4=62PCS

10



Pergola
Assembly instructions

<>
12 @ mm 13 ©) arv:3x3=46PCS
e X33 Ve 3X4=62PCS

15 {0 aTv:1PCS
M8

11



Pergola
mbly instructi




PPPPPPP
Assembly instructions






